

Recommendations for Initial Management of Electrolyte Imbalances and Prevention of Tumor Lysis Syndrome

Abnormality	Management Recommendations
Hyperkalemia (including rapidly rising potassium)	
Potassium ≥ 0.5 mmol/L increase from prior value (even if potassium is WNL)	<ul style="list-style-type: none"> • Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT. If further ≥ 0.2 mmol/L increase in potassium, but still $<$ ULN, manage per potassium \geq ULN. Otherwise recheck in 1 hour. • Resume per protocol testing if change in potassium is < 0.2 mmol/L, potassium $<$ ULN, and there is no other evidence of tumor lysis. • At the discretion of the investigator, may recheck before hospitalization. • If stable or decreased and still WNL, hospitalization is at the discretion of the investigator. Potassium, phosphorus, uric acid, calcium, and creatinine must be rechecked within 24 hours.
Potassium $>$ upper limit of normal	<ul style="list-style-type: none"> • Perform STAT ECG and commence telemetry. • Nephrology notification with consideration of initiating dialysis. • Administer Kayexalate 60 g (or Resonium A 60 g). • Administer furosemide 20 mg intravenously x 1. • Administer calcium gluconate 100 to 200 mg/kg intravenously slowly if there is ECG/telemetry evidence of life-threatening arrhythmias. • Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT. • If potassium $<$ ULN 1 hour later, repeat potassium, phosphorus, uric acid, calcium, and creatinine 1, 2, and 4 hours later if there is no other evidence of tumor lysis.
Potassium ≥ 6.0 mmol/L (6.0 mEq/L) and/or symptomatic (eg, muscle cramps, weakness, paresthesias, nausea, vomiting, or diarrhea)	<ul style="list-style-type: none"> • Perform STAT ECG and commence telemetry. • Nephrology assessment with consideration of initiating dialysis. • Administer Kayexalate 60 g (or Resonium A 60 g). • Administer furosemide 20 mg intravenously x 1.

Abnormality	Management Recommendations
	<ul style="list-style-type: none"> • Administer insulin 0.1 U/kg intravenously + D25 2 mL/kg IV. • Administer sodium bicarbonate 1 to 2 mEq/kg intravenously push. <ul style="list-style-type: none"> – If sodium bicarbonate is used, rasburicase should not be used as this may exacerbate calcium phosphate precipitation. • Administer calcium gluconate 100 to 200 mg/kg intravenously slowly if there is ECG/telemetry evidence of life-threatening arrhythmias. Do not administer in same intravenous line as sodium bicarbonate. • Recheck potassium, phosphorus, uric acid, calcium, and creatinine every hour STAT.
Hyperuricemia	
Uric acid \geq 8.0 mg/dL (476 μ mol/L)	<ul style="list-style-type: none"> • Consider rasburicase (dose per institutional guidelines). <ul style="list-style-type: none"> – If rasburicase is used, sodium bicarbonate should not be used as this may exacerbate calcium phosphate precipitation. • Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT
Uric acid \geq 10 mg/dL (595 μ mol/L) <u>OR</u> Uric acid \geq 8.0 mg/dL (476 μ mol/L) with 25% increase and creatinine increase \geq 0.3 mg/dL (\geq 0.027 mmol/L) from predose level	<ul style="list-style-type: none"> • Administer rasburicase (dose per institutional guidelines). <ul style="list-style-type: none"> – If rasburicase is used, sodium bicarbonate should not be used as this may exacerbate calcium phosphate precipitation. • Consult nephrology. • Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT. • If uric acid < 8.0 mg/dL 1 hour later, repeat potassium, phosphorus, uric acid, calcium, and creatinine 2 and 4 hours later if there is no other evidence of tumor lysis.
Hypocalcemia	
Corrected calcium \leq 7.0 mg/dL (1.75 mmol/L) <u>OR</u> Patient symptomatic (eg, muscle cramps, hypotension, tetany, or	<ul style="list-style-type: none"> • Administer calcium gluconate 50 to 100 mg/kg intravenously slowly with ECG monitoring. • Telemetry.

Abnormality	Management Recommendations
cardiac arrhythmias) in the presence of hypocalcemia	<ul style="list-style-type: none"> Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT. If calcium normalizes 1 hour later, repeat potassium, phosphorus, uric acid, calcium, and creatinine 2 and 4 hours later if no other evidence of tumor lysis.
Hyperphosphatemia	
Phosphorus \geq 5.0 mg/dL (1.615 mmol/L) with \geq 0.5 mg/dL (0.16 mmol/L) increase	<ul style="list-style-type: none"> Administer a phosphate binder (eg, aluminum hydroxide, calcium carbonate, sevelamer hydroxide, or lanthanum carbonate). Nephrology notification (dialysis required for phosphorus > 10 mg/dL). Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 hour STAT. If phosphorus < 5.0 mg/dL 1 hour later, repeat potassium, phosphorus, uric acid, calcium, and creatinine 2 and 4 hours later, if no other evidence of tumor lysis.
Creatinine	
Increase \geq 25% from baseline	<ul style="list-style-type: none"> Start or increase rate of intravenous fluids. Recheck potassium, phosphorus, uric acid, calcium, and creatinine in 1 to 2 hours STAT.

Abbreviations: ECG, electrocardiogram; IV, intravenous; STAT, <definition>; ULN, upper limit of normal; WNL, within normal limits.

ONGOING DOSING OF VENETOCLAX

The management of electrolyte changes from last value at intervals > 24 hours after either the first dose or a dose increase (eg, 48 or 72 hours) are as below. NOTE: If the patient is hospitalized, no additional venetoclax doses should be administered until resolution.

- For potassium, admit patient for any increase \geq 1.0 mmol/L (1.0 mEq/L) or any level > upper limit of normal.
 - Refer to the management guidelines for electrolyte changes observed within the first 24 hours after either the first dose or a dose increase (table above).

If a smaller potassium increase is observed that does not meet the criteria for admission above, recheck potassium, phosphorus, uric acid, calcium, and creatinine in 24 hours and confirm that there is no evidence of tumor lysis before further venetoclax dosing.

- For uric acid, calcium, phosphorus, and creatinine, refer to the management guidelines for electrolyte changes observed within the first 24 hours after either the first dose or dose increase (table above).

In the event of laboratory TLS, if blood chemistry and symptoms resolve within 24 to 48 hours after the last dose, venetoclax can be resumed at the same dose. If blood chemistry and